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Document No.

MINIFLEX 3-BFN L-LK-HD TYPE Test Report TR-15027

1. B8 (Purpose) :
MINIFLEX 3-BFN J%% L-LK-HD TYPE Dtfez R m#RAE PRS-2077 (CE D&M S 2.
To evaluate the performance of MINIFLEX 3-BFN Connector L-LK-HD TYPE in accordance PRS-2077.
2. 584 (Specimen) :
(1)3%%4(Connector) : MINIFLEX 3-BFN L-LK-HD TYPE- -+ P/N 20655-0**E-01

(20FPC : - AKFFIZM®K)E (Made by Taiyo Industrial Co.,Ltd.)
FPC /£ (FPC Thickness) : t=0.20%0.03 (328 (Actual measurement): 0.19~0.20mm)

3. sXBRIIE (Test Sequence) :
D TOFHM(E. 2= 1 DFHERIEF (CEoTz,
All the evaluation was performed in accordance with Table. 1 Test Sequence.
4. #5R (Result) :
R 2-1~2-1, 757 1~14 S, SERSZAOFFHRL, PRS-2077 B8R,
See Table 2-1~2-7. Graph 1~14. For the detail of testing conditions and requirements, see PRS-2077.

5. %&sm (Conclusion) :

2TOFENN, RS PRS-2077 DB RMAZHEIZUI,
All the specimen met the requirements of PRS-2077.

Conidentl C -PEX
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Document No.

MINIFLEX 3-BFN L-LK-HD TYPE Test Report TR-15027

1
= (Table)1 HERIER (Test Sequence)

AERIE A J)V—(Group)

(Test Items) A|lB|C|D]|E]|F|G|H|J]K]JL|M|[NIP|IQI|R
FEAR 27 Y343 13 |13 115 | 15 |13 ] 13|13 | 13
ClTResistance | " | | | S L ]
MEEE 26 | 26
DWVoltage | 1
SBIRIE T 37 | 37
Jnsulation Resistance | | | |\ | ™
EELS 1
Temprisng | | 1 b

FPC 1&#5H 13
FPC Retention Force '

IHFARUOYHRIE S
CIT & Lock 1
Retention Force

BEEEEREN 2
H/D Retention Force

T ey P B
High Temp & 4
eV S )]

High Temp & 4

MmN 1
Soldering Heat Resist.

Conidentl C -PEX
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MINIFLEX 3-BFN L-LK-HD TYPE Test Report

Document No.

TR-15027

F=(Table)2-1 FHtERFER (Test Result)
HERIER AERS ARAE Sample 0 7—%/ Data HE
Test ltem Measurement Spec. qty AVE.(X) MAX. MIN. S X+3s | Judge
H]
Tﬁnj 60mQ MAX 23909 | 2099 | 1902 | 3619 | 34766 | O
AU T R Bt B I
AR 20 [E1%& AR=40mQ
Contact After 20th MAX. 0.491 4.80 3.60 1.608 5.315 O
Resist
o Tﬂfj 60m Q) MAX. 15059 | 18.97 | 11.05 | 2387 | 22220 | O
T e NI T i Eit It I
20[E% | AR=40mQ
After 20th MAX. 1.127 4.57 -1.85 1.368 5.231 O
#IHA
el | 275NMAX B M T e A
1P (0.21N/Pos.x 5 |5
DEE | q44pp) 1092 | 126 | 093 | o152 | 1548 | O
20th cycles
#IHA
it 6.79N MAX. 3492 3.75 3.24 0.221 4.155
30P[ - (0.21N/Pos.x 5 |5 @)
0EE (30+2)P) 2504 | 278 | 247 | 0124 | 2966
20th cycles
Tﬂt’?j 6.93N MAX. 3.638 3.88 346 0.194 4220 | O
P o mg | (02INPosx 5 |5 e e
AD—F 2011 cycls (31+2)P) 2.630 2.72 2.51 0.103 2939 | O
(A Group) 2IER
it 8.82N MAX. 4552 4.92 4.36 0216 5200 | O
A 40P ey | (021NPosx I T R e e S R EEE] SEEEEE
Durability ACT (40+2)P) 3.390 362 3.11 0.182 393% | O
Ovoh 20th cycles
Act I 9.03N MAX. 4.848 4.94 477 0.077 5079 | O
Locking Initial
Foce Y o mig | (021NPosx T T B e R e R EEEE
4142)P
N 20th cycles (41+2)P) 3478 372 3.36 0.151 3.931 @)
#IHA
it 9.87N MAX. 5.208 547 5.03 0.173 5721 | O
4P ey | (021NPosx I T R e e S R EEE] SEEEEE
(45+2)P) 3.930 4.00 3.84 0.069 4137 | O
20th cycles
Tﬂt’?j 10.92N MAX. 5.642 5.97 545 0.208 6266 | O
S0P ey | (021NPosx 5 |5 e e
(50+2)P) 4.006 4.24 3.91 0.134 4408 | O
20th cycles
#IHA
it 11.13N MAX. 5.686 5.82 5.60 0.109 6013 | O
5P o mg | (021NPos 5 |5 e e e
(51+2)P) 4232 437 4.00 0.143 4.661 @)
20th cycles
Tﬂt’?j 11.55N MAX. 5.996 6.21 5.85 0.133 6395 | O
5P mg | (02INPosx T T B e R e R EEEE
(53+2)P) 4314 4.49 412 0.154 476 | O
20th cycles
XU : 3% (Upper Contact) L : TF3&sa (Lower Contact)
Confienil C -PEX I
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MINIFLEX 3-BFN L-LK-HD TYPE Test Report TR-15027

FR(Table)2-2 FHBRIESR (Test Result)
HERIER AERS ARAE Sample 0 7—%/ Data HE
Test ltem Measurement Spec. qty AVE.(X) MAX. MIN. S X+3s | Judge
H
ﬁ?mfl 0.182N MIN. 0.939 0.99 0.85 0.052 0.783 O
1P ZOEE (0.014N/Pos.x SO T bbbl et Hin ek Rk el S
(11+2)P) 0.869 0.93 0.82 0.044 0.737 O
20th cycle s
:szmﬁg 0.448N MIN. 2.240 247 2.05 0.174 1.718 O
30P 20@@ (0.014N/Pos.x 5 (Bt
30+2)P . i . . .
20th cycle s (30+2)P) 2.054 2.20 1.95 0.113 1.715 O
#IEA
Initial 0.462N MIN. 2434 2,65 2.15 0.227 1.753 O
31P ZOEE (0.014N/Pos.x SO T bbbl et Hin ek Rk el S
(31+2)P) 2.212 244 2.01 0.176 1.684 O
20th cycles
:szmﬁg 0.588N MIN. 3.034 3.19 2.75 0.167 2.533 O
40P 20@@ (0.014N/Pos.x 5 (Bt
(40+2)P) 2.808 3.01 2.64 0.142 2.382 O
. ACT 20th cycles
ATV=T | e 8
(A Group) o 0.602N MIN. 3.146 3.39 2.80 0.270 2.336 O
Act Initial
. 4UP--ro - (0.014N/Pos.x I I Sl it Eieiiuieih Il (el At
Un-locking 20 @R
MRS (41+2)P) 2.820 2.95 2.65 0.140 2.400 O
. Force 20th cycles
Durability N) proye
Initlial 0.658N MIN. 3.554 3.68 343 0.114 3.212 O
45P 20@@ (0.014N/Pos.x 5 (Bt
45+2)P . : . . .
20th cycles (45+2)P) 3.090 3.34 2.75 0.218 2.436 O
H
ﬁ?mfl 0.728N MIN. 3.824 4.04 3.51 0.231 3.131 O
50P ZOEE (0.014N/Pos.x SO T bbbl et Mk Rk el S
(50+2)P) 3.390 3.62 3.14 0.218 2.736 O
20th cycles
:szmﬁg 0.742N MIN. 3.896 403 3.65 0.159 3.419 O
51P 20@@ (0.014N/Pos.x 5 (Bt
51+2)P . : . . .
20th cycles (51+2)P) 3.522 367 3.30 0.141 3.099 O
#IEA
Initial 0.770N MIN. 3.946 4.20 3.73 0.175 3.421 O
53P ZOEE (0.014N/Pos.x SO T et St e At Rt it
(53+2)P) 3.564 3.7 3.30 0.174 3.042 O
20th cycles
Confiental C -PEX I
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Document No.

MINIFLEX 3-BFN L-LK-HD TYPE Test Report TR-15027

I
F=(Table)2-3 FtERFER (Test Result)

sHERIEE AIERNES IS Sample n F—4/Data HE
Test ltem Measurement Spec. q'y AVE.(X) MAX. MIN. s X+3s Judge
- 243N MIN.
) (0.13N/Pos. 10230 | 1083 | 982 | 0470 8820 | O
P LS xUPHON) | N O O U I SN SRS SRR
o0 B 310N MiIN.
(0.10N/Pos 975 | 1028 | 890 | 0566 8058 | O
20th cycle s x11P+1.0N)
490N MIN.
Tﬂtﬁﬁ (0.13N/Pos. 15612 | 1614 | 1469 | 0626 | 137% | O
L . XOPH1ON) b o | e e L]
S0P 400N MIN. 5 |0
(0.10N/Pos. 1499 | 1530 | 1435 | 0375 | 1387 | O
x_30P+1.0N)
5.03N MIN.
Tﬂtﬁﬁl (0.13N/Pos x 1589 | 1676 | 1540 | 0545 | 14261 | O
it | s A A A A A A T I A
31P o B 410N MIN. 5 |8
(0.10N/Pos.x 15068 | 1540 | 1482 | 0239 | 14351 | O
20th cycles 31P+1.0N)
- 620N MIN.
o (0.13N/Pos x 19266 | 2006 | 1860 | 0689 | 17499 | O
il | apaon |
40P o B 5.00N MIN, 5 |
(0.10N/Pos.x 18004 | 1871 | 1750 | o412 | 16888 | O
B —T 20th cycles 40P+1.0N)
633N MIN.
(B Group) TB{HJ? (0.13N/Pos x 19617 | 2044 | 1894 | o707 | 1748 | O
nitia
FPC R45 1 MP oo 211?;{,1 ,a]'\,?.' ------ I B R Al el Aeeieieieieiel Heieieieieiel teeiely
FPC 20 BIE (0.10N/Pos.x 18412 | 1904 | 1789 | 0423 | 17443 | O
Retention 20th cycles 41P+1.0N)
Force(N) - 6.85N MIN.
s (0.13N/Pos.x 20710 | 2164 | 1984 | 0630 | 1878 | O
it | aseaon |
4P o 5 50N MIN. 5 |8
(0.10N/Pos. X 19764 | 2042 | 1920 | o042 | 18348 | O
20th cycles 45P+1.0N)
- 7.50N MIN,
o (0.13N/Pos x 2418 | 2325 | 2159 | o068 | 2034 | O
L. Yo N A A U A R R S
S0P i 6.00N MIN. 5 |
(0.10N/Pos. X 21060 | 2175 | 2028 | o576 | 1932 | O
20th cycles 50P+1.0N)
763N MIN,
Tﬂtﬁﬁl (0.13N/Pos x 2558 | 2325 | 2207 | o461 | 21415 | O
L SIPHION). | o el
S1P o B 610N MIN. |
(0.10N/Pos.x 21254 | 2196 | 2061 | 0540 | 1963 | O
20th cycles 51P+1.0N)
7.89N MIN,
Tﬂtﬁﬁl (0.13N/Pos x 23872 | 2451 | 2276 | oest | 2189 | O
it | st oN) | oo e T
53P o 630N MIN. 5 |5
(0.10N/Pos.x 22198 | 2260 | 2144 | 0860 | 20518 | O
20th cycles 53P+1.0N)
- Jg? 5 [30| 1156 130 | 101 0089 0889 | O
CHON-F | Cm | e L B A O Y O R
0.3N MIN.
(;(;;’;‘;’) E"‘Jf 5 |10 1017 143 | 09 0.050 087 | O
S 72 R R X ocK I P D A S R
Retention F =
elenton Force E"ﬁf’% 0.3N MIN. 5 |10| o404 | o061 | 043 | o060 | 0314 | O

Conidentl C -PEX
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Document No.

MINIFLEX 3-BFN L-LK-HD TYPE Test Report TR-15027

I
F=(Table)2-4 FHtERFER (Test Result)

HERIER AERS A& [Sample 0 F—4/ Data HE
Test ltem Measurement Spec. qty AVE.(X) MAX. MIN. S X+3s | Judge
H]
ﬁ?mj 60mQ MAX. 23.764 29.97 19.00 3.357 33.835 O
BE=
*U After 5 195 0.653 4.55 -3.20 1.728 5.837 O
- AR=40mQ
__Vibration | VTN E Y S U S S I G
/ '§§'/ .
FEAMEIN S 0587 | 469 | 332 | 182 | 6083 | O
Resist H
eelsiance M| oma vax 14986 | 1899 | 106 | 2259 | 21763 | O
D H)—F (mQ) Initial
BN
(D Group) s
After 5 195 1.143 414 -1.96 1.331 5.136 O
I AR=40mQ
= Vibration
ﬂl—?@J -- iﬁaﬁ § - MAX. | | [Tttt T
' B 1.290 4.77 -1.82 1.429 5.577 O
Vibration After Shock
Shock I=Ehp N o
W _InVibration | 1 sec. 10 [10]-----mmmmeeee] No Discontinuity | —
Discontinuity EEm MAX. BRET L o
In Shock No Discontinuity
IENE @Al
After No Abnormalit O
SR | Vbreton | mmsmace ||| T SR
Appearance &2 | NoAbnormality N
FEERU
Ater No Abnormalit O
Shock y
#EA
Inital 60mQ MAX 23.857 29.96 19.01 3474 34.279 O
Ul B 95| e
EART HERE | AR=40mQ
0.508 4.68 -3.79 1.750 5.758 O
EJIN-T Contact After Test MAX.
Resist H
(E Group) es's(;”ge) ﬁ?mfl 60mQ MAX. 14925 | 1895 | 110 | 2184 | 21477 | O
[ el e L) iieieiiutel Sttt ettt It Sttt Sl
G IER ERE | AR=40mQ
Fretting After Test MAX. 1276 485 161 1377 5407 ©
corrosion iz sHERT 1 1 sec. 10 1o N o
Discontinuity In Test MAX. No Discontinuity
MR ERE | EERECL 10 110 EERL o
Appearance After Test | No Abnormality No Abnormality
H
ﬁ?mj 60mQ MAX 23.885 29.86 19.08 3422 34.151 O
(U i R L) ieieieiutel ettt ettt Ittt Sttt Sl
. v g _
FIN-F FEART ERE | AR=40mQ 0,566 444 345 1,657 5 537 o
(F Group) Contact After Test MAX.
Resist H
- eelsiance *ﬂ. .H 60mQ MAX. 14.930 18.98 11.07 2.335 21.935 O
R (me) | nital T P P S B AN RN IS
Thermal SRERE | AR=40mQ
Shock After Test MAX. 1.235 4.65 -1.73 1.403 5.444 O
MR ERE | EERECL 10 110 EERL o
Appearance After Test | No Abnormality No Abnormality

XU : 3% (Upper Contact) L : TF3&sa (Lower Contact)

Conidentl C -PEX
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MINIFLEX 3-BFN L-LK-HD TYPE Test Report

Document No.

TR-15027

FR(Table)2-5 FHBRFESR (Test Result)
HERIER HIERS A& | Sample o =5 /Data HIE
Test ltem Measurement Spec. qty Judge
H
*)J.’.ﬂ 60m & 23.811 30.00 19.00 3470 34.221 O
X ul--- _lp!t!a_l ________ M_A)_(_ R 5 L R e e B e S
FERAMRHT fBRE | AR=40mQ
CH—F Contact After Test MAX. 0.473 476 -3.35 1.740 5.693 O
Resistance H
(G Group) e 60m O 14904 | 1899 | 102 | 2345 | 21939 | O
(mQ) XL ____lmthl ________ M_A)_(l____ 5 e R it EEEEEEEEEEE EEPEEEEEEE PEPTEE
EmNE ERTE | AR=40mMQ
High Temp. After Test MAX. 1.335 477 -1.53 1.417 5.586 O
Life BERET
SR stERE la 0 |10 FERU o
Appearance After Test No No Abnormality
Abnormality
H
*)J.’.ﬂ 60m & 23.801 29.99 19.03 3.637 34.712 O
U - _lp!t!a_l ________ M_A)_(_ I 5 195 _____________________________________________________
FEARIKHT BR%E | AR=40mQ
Contact After Test MAX. 0.484 4353 -3.56 1.631 5311 ©
Resistance #EA 60m Q
me) | (e | wec || | || O 2B ] 2| O
ER%E | AR=40mQ
After Test MAX. 1.363 4.66 -1.64 1.462 5.749 O
#IEA FERU o
U |- tnitial o e N —— NoAbnormality | T
ey MErie | mEmnaC REBL 5
HG MES S After Test & No Abnormality
(HGroup) | 1 W voltage 5 No =E60 5
U Initial Abnormality No Abnormality
BREREE L | Crpaer B [ 190 [rrmmm e e oo
High Temp. sBRTE FEELL o
& High Hum After Test No Abnormality
- H
energizing %)J',.H MIN. 5.0x105M Q O
U |- nitial RN S
HEBEHT Bk S
MIN. 1.0x105MQ2
Insulation After Test 100M Q ©
Resist H MIN
eestance %)J.'. i MIN. 4.0x105M Q O
MQy | Inital 5 {490 |-nnmmmemmm oo
HERE i
After Test MIN. 2.5%105MQ O
BERSEC
SR stERE la 0 |10 FERL o
Appearance After Test No No Abnormality
Abnormality

XU : E3ErR (Upper Contact)

L : T4&:2 (Lower Contact)

Conidentl C -PEX
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Document No.

MINIFLEX 3-BFN L-LK-HD TYPE Test Report TR-15027

I
=(Table)2-6 FtERFER (Test Result)

HERIER AERS 4% | Sample 0 F—4/ Data HE
Test ltem Measurement Spec. qty AVE.(X) MAX. MIN. S X+3s | Judge
H
*)J.’.H 60m & 23.761 29.94 19.00 3.372 33.877 O
X ul--- _lp!t!a_l ________ M_A)_(_ R 5 L R e S e et EEEEE
T S ERZ =
*ﬁﬁiﬁ Affrﬁfst A RMf\?(m = 0636 | 431 | 337 | 1674 | 565 | O
Resistance H
mQ) :szitifl 6'3'2)(9 15.145 19.00 11.08 2.326 22123 O
T R et et B B s R B e Rt Sl
;i%rﬁT?st A Rl\;:?(m Q 1.079 4.60 -1.82 1.348 5.123 O
#IEA EERU o
U l--- Initial ___ 5 4QQl-----mm e NoAbnormality | ..
-7 AERE | BEOEC FKERL o
JIIN- THEE After Test ¢ No Abnormality
(JGrowp) | b\ voltage 5 No =200 5
R |- nital _J Abnormallty | ool NoAbnomally .l
- ERR FEERU
High Temp. ) O
& High Hum. After Test No Abnormality
. H
Life szmfl MIN. 5.0%104M O ®
wmEr || M S O
IOIKIENITL oI\ 4
Insulation After Test 100M Q MIN. 1.5 10°ME2 ©
Resist H MIN
o arZKAeQ) :?m j MIN. 5.0%104M Q O
L rmane o 11 1 et
A]fffrﬁfst MIN. 1.0x 10‘MQ O
BERSEC
SR Bk S la 10 |10 FKERL o
Appearance After Test No No Abnormality
Abnormality
H
ﬁ?mfl 6&2& 23.741 29.94 19.00 3.614 34.583 O
Ul oo 5 [98) - e
FEARIKHT AR | AR=40mQ
K5 —T Contact After Test MAX. 0.626 4,08 -3.23 1.627 5.507 O
Resistance H
(K Group) ) ?ij j 6&'2)(9 15008 | 1899 | 100 | 2228 | 21692 | O
. I R et e BB 1 B B e B AR S
EEmsE Y .
CoIdmlTemI;. Aflffrﬁfst A RMf\?(m = 1191 | 471 | 472 | 1383 | 5340 | O
Life REBEC
SR Bk TS la 5 |5 FKERL o
Appearance After Test No No Abnormality
Abnormality
H
ﬁ?mfl 6&2& 23.852 29.96 19.01 3.553 34.511 O
U R iaiuie Rttty B TN 1 1>| Rl it Ml Rl Rt Rl
T SHERZ =
:“iﬁiﬁ A]fffrﬁfst A RMf\?(m Q 0487 | 422 | 328 | 1661 | 5470 | O
LI=T Resistance ER 60m Q
(L Group) mQ) Initial MAX 14,997 18.98 11.02 2.399 22194 O
L oo T 02 POt B 11 e ity Hieieiiet Rtk Rt R
HA(HaS) Afitt%ﬁft A Rl\;:?(m 0 1.101 464 | 197 1.393 5280 | O
Gas(H:S) er es :
REREZ
SR Bk S la 10 |10 FKERU o
Appearance After Test No No Abnormality
Abnormality

XU : 3% (Upper Contact) L : TF3%&ra (Lower Contact)
Contena -PEX
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Document No.

MINIFLEX 3-BFN L-LK-HD TYPE Test Report TR-15027

F=(Table)2-7 FtERFERE (Test Result)

HERIER AERNS Mg |Sample| 7—%4./Data HIE
Test Item Measurement Spec. qty AVE.(X) MAX. MIN. s X43s | Judge
H)
#4 60m Q 23723 | 2987 | 1903 | 3539 | 34340 | O
><U R _|U!t!a_| ________ M_A)_(_ I 5 Lo R B e B B it EEEEEE
SRR sBRE | AR=40mQ 0580 | 466 | -337 | 1728 | 5773 | O
9“ j Contact After Test MAX.
MZ)L— Resistance 2TIER 60m Q
(M Group) mQ) } Initlial MAX. 15.045 19.00 11.00 2375 22.170 O
T i 5 |195f-----mmmommmm oo
HZ(S02) SURE | ARAIMO M7 | 423 | 485 | 1349 | 5164 | O
GaS(SOZ) After Test .
EERSEZ
ShER MERE | 0 |10 2B 5
Appearance After Test No No Abnormality
Abnormality
H4 60m Q 23675 | 2999 | 1901 | 3545 | 34310 | O
Initial MAX.
T UM I I [ B B e R
SRR ERE | A R 0638 | 428 | -386 | 1687 | 5609 | O
Resist H
(N Group) esistance #4 60m & 15014 | 1898 | 102 | 2303 | 22183 | O
(m Q ) L |--- _|U!t!a_| ________ M_A)_(_ I 5 Lo R B e B B it EEEEEE
BKIESE EERTE | AR=40mQ
Salt Water Aftor Tost MAX. 1.281 4.26 -1.74 1.448 5.625 O
Spray RENET
IMER HERTE r 10 110 EERL . O
Appearance After Test No No Abnormality
Abnormality
toy0x Jgj? 5 |5 MAX. 0.1sec. o
PHI—F 5 5 3sec. MAX
Zerox Oy
5 5 MAX. 0.1sec.

(P Group) Time (sec.) LOCK sec O
EmAFHE T 95%1A 5 5 5% _EDimNED O
Solderability SheER e ENBIE 95%MIN.was wet.

Appearance OYY | Wetness: 5 |5 95% A _EDiENAED o
LOCK 95% MIN. 95%MIN.was wet.
Qo7 |
)J0-2 (o] e
(QGroup) (Reflow twice) REREC
)4 5 |s RERU o
- HmEv4E F1m No No Abnormality
Soldering Heat Soldering i Abnormality

Resistance (Soldering iron)

RIN-T

(R Group) - _ _ B>

0.3A/Contact Al\'/ll'Af(OK 5 5 MAX.AT—1NO.6PK OEZLN)F':-%EEU O

BELS ' o Frobiem

Temp. rising
XU : E#Es (Upper Contact) L : T#&s2 (Lower Contact)
Confdeniial PEX
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N
o
(==}

[9%)
o
(==}

]
<o
=)

,_.
<o
=]

<o
=]

-10.0

Contact Resistance /IR(mQ)

-20.0

—a— UPPER CONTACT
—8—LOWERCONTACT } - - - - ————— - -

K1 R %
Initial After Test
Graph.1 #2fitkFr D2 AL
AT N—T it
A change of contact resistance
A group : Durability

Act Locking force (N)

—A— 1P —m30P
777777777777777777777777777 —-31P  -e—40P

—8-41P ——45P

x
o

E| 10041 H 20l1 H
Initial 10Cycles 20Cycles
Graph.2 Act =7 F1DZAL
AT N—T i ANE
A change of Locking force

A group : Durability

X
o

o
=)

Act Un-locking force (N)
oW s
(=3 (=} (=} (=3

o
T

o
=)

——11P —=—30P ——31P

—>—40P —x—41P —e—45P

——50P —51P ——53P

Fs] 20[=1H
Initial 20Cycles
Graph.2 Act f#Fx 11 DZAL
ATN—T i ANE 1001 H

. 10Cycles
A change of Un-locking force

A group : Durability

Conidentl C -PEX
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Confidential C I-PEX

—&—11P ——30P|

FIN—7": EAfl B
A change of contact resistance
F group : Thermal Shock

12 /1 13

LY 200H H
Initial
" Graph.4 FPCIRHF /) 20Cycles
B/ /V—7 :FPCIRFF /)
A change of FPC Retention Force
B group : FPC Retention Force
GE 400 —a— UPPER CONTACT a 400 —a— UPPER CONTACT
= 300 —8—LOWERCONTACT |- -------- -~ -~~~ EE 300 | —#—LOWERCONTACT | - - - - - - - - - - - - - - — - -
B N
8 200 F-- " 9200 -
R LU e B T e
K g
8 . = I 4 T I ~ . T J-
£ 8
S Y R
-20.0 -20.0
EEl B [ 262 I ARk
Initial After Vibration After Shock Initial After Test
Graph.6 il A1 22k
Graph.5 Bl D21 b T - =
o> BRI B/ —7 IR
D7 =" 4l @1% A change of contact resistance
A change ofcontéct resistance E group : Fretting Corrosion
D group : Vibration / Shock
=~ 400
40 T T hPER CONTACT ¢ —4— UPPER CONTACT
Cé 300 | —=—LOWERCONTACTF-------———————— - — % 300 | #—LOWERCONTACT |- - - - - - - - - - - - - - - - -
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